EPSON

TM-L90P(011)

Page1
REF PART NO | DESCRIPTION SPEC QTY
101 1033669 SCREW,DETECTOR ADJUSTMENT 1
102 1062174 LOGOPLATE,AB 1
103 1039482 SEAL,CAUTION,HEAD B 1
104 1046466 SPRING,BLADE HOLDER 1
105 1051988 SCREW,SWITCH,1 2
106 1061077 SEAL,CAUTION,C 1
107 1057233 FRAME,R 1
108 1057235 FRAME,FRONT 1
109 1057236 PLATE,FRAME STRENGTHEN,R 1
110 1057237 PLATE,FRAME STRENGTHEN,L 1
111 1057238 FRAME CIRCUIT BOARD,A 1
112 1061959 HOLDER,BM DETECTOR 1
113 1057241 PLATE,SPRING HOLDER 1
114 1057246 FIXED BLADE 1
115 1060285 GEAR,REDUCTION,C 1
116 1060286 GEAR,REDUCTION,D 1
117 1057253 DAMPER,PAPER FEED MOTOR 3
118 1057254 GROUND PLATE,MOTOR 1
119 1057255 FRAME,CENTER 1
120 1061960 HOLDER,LABEL 1
121 1063778 HOLDER,LED ASSY 1
122 1061962 ROLLER,PAPER HOLD 8
123 1057259 SPRING, TENSION PLATE 2
124 1057260 PLATE SPRING,COVER 1
125 1057264 SPRING,HEAD HOLDER 2
126 1061964 GUIDE,LABEL 1
127 1057271 COVERARM AA 1
128 1057278 LEVER,COVER OPEN 1
129 1057279 SHAFT,LEVER 1
130 1057281 BUTTON,LEVERAA 1
131 1057282 BUTTON,FEED,AA 1
132 1057283 SPACER,FEED 1
133 1057284 SHAFT,COVER TURNING 2
134 1057285 HOLDER,SWITCH PANEL 1
135 1057286 SHEET,FEED,A 1
136 1061887 CASE,MAIN ASSY ,AA 1
139 1057290 COVER,CUTTERAA 1
140 1057291 RUBBER FOOT A 4
141 1057292 COVER,CONNECTOR AA 1
142 1057318 FRAME,L ASSY A 1
144 1061970 LEVER,N.E.DETECTOR 1
145 1061969 HOLDER,N.E.DETECTOR 1
146 2014923 MICRO-SWITCH 1
147 1061956 THERMAL PRINT HEAD ASSY,C 1
148 1051986 SCREW,MANUAL CUTTER 3
149 1057325 FRAME,CUTTERASSY 1
150 1059942 COVER,PAPER CUTTER ASSY B 1
151 1057330 MOTOR,CUTTER SUB ASSY 1
152 1062746 COVER,ROLL PAPERASSY BA 1
153 1057529 SPACER,3X4X4,F/ZN 3
154 1058459 COVER,DIP SWITCH 1
155 1061974 LABEL,OPERATION,BA 1
156 1061958 HOLDER,LABEL PLATEN 1
157 1057295 COVER,POWER SWITCH,AA 1




EPSON

TM-L90P(011)

Page 2

158 1062635 LABEL ,SWITCH PANEL ,BA 1
159 1061976 RUBBER FOOT,C 4
160 1058460 TAPE,COVER 1
162 1057324 AUTO CUTTER UNIT 1
163 1061889 PLATENASSY 1
164 1052054 SHAFT HOLDER,PAPER FEED ROLLER 1
165 1060852 PLATE,LOWER 1
166 1062276 COVERDETECTOR ASSY 1
167 1057245 MANUAL CUTTER 1
169 1061963 PLATE,HOLDER AUXILIARY 1
170 1061965 SHAFT,SPACER GUIDE 1
171 1061967 PLATE,SPACER GUIDE 1
172 1061973 SPACER HINGE 2
173 1061966 SPACER,LABEL 1
174 1061971 GUIDE,PAPEROUTLET AA 1
175 1061972 TAPE,PAPER OUTLET 1
176 1063777 SHEET,HOLDER GUIDE 1
177 1066751 SPACER,A 1
178 1066752 SPACER,B 1
179 1005881 MINI CLAMP 1
180 1067944 PLATE,SHIELD 1
El B150300311 RETAINING RING TYPEE(1.5),FZN 1
E2 B150300611 RETAINING RING TYPEE(Q) 10
N1 B070100311 HEXAGON NUT M3 4
S01 1012350 C.B.P-TITE,3X10,FHZN 7
S02 1035668 C.C.P-TITE SCREW,3X8FZN 4
S03 B310206411 C.B.B.SCREW,4X12,FZN 1
S04 B300204211 C.B.S. SCREW M3X6 9
S05 B300204311 C.B.S. SCREW M3X8 2
S06 B302404211 C.P.S(0) SCREW M3X6 12
S07 1017753 C.B.B-TITE SCREW 2X8 5
S09 1006769 C.B. SCREW 2X2.5FZN 2
S10 B300304211 C.C.S. SCREW M3X6 1
w1 B100156912 PLAIN WASHER M3X0.3X8 2
201 2047337 MAIN CIRCUIT BOARD UNIT,BA , 1
202 2048039 PARALLEL I/F CIRCUIT BOARD UNIT,D , 1
205 2047184 MOTOR,PAPER FEED,B , 1
206 2036015 LEAD WIRE,N.E.DETECTOR 1
207 2036016 FFC,HEAD 1
208 2036054 FFC,SWITCH CIRCUIT BOARD 1
209 2036092 SUB CIRCUIT BOARD ASSY AA TM-T800 1
210 2036093 SWITCH CIRCUIT BOARD ASSY ,AA TM-T800 1
211 2048569 FERRITE CORE 1
213 2049055 CIRCUIT BOARD,BM PAPER DETECTOR ASSY ,B 1
51 B703600001 GREASE G-36 (40GR) M-1541/M-820 1
52 1033657 GREASE G45 CR-510 1

END



EPSON

TM-L90P(011)

Page 3

TM-L90 NO.1 e



TM-L90P(011)

Page4

EPSON

REV.1

Th-L90 NO.2



